Table of Contenis

City of Huntington
Stormwater Quality Management Plan
Part B - Baseline Characterization Report

Chapter 1 — Existing Data & Approaches for Evaluating the Data

1.0
1.1
1.2
1.3
1.4
15
1.6

Background

Land Use Classifications

Existing Best Management Practices (BMPs)
Existing Sensitive Areas

Existing Areas Having Reasonabie Potential for
Causing Water Quality Problems

|dentification of M54 Open Ditch Conveyances and Receiving Streams
Existing Water Quality Data

1.6.1 Sources

1.6.2 Maethodology

Chapter 2 — Data Evaluation Results

2.0

2.1

2.2

2.3

General

Land Use Investigation

2.1.1 Industrial Uses

2.1.2 Agricultural Uses

Existing BMP Identification and Assessment
[...]
There is no street design development standard with -
stormwater quality a consideration. This will be a
consideration when developing stormwater standards.

Parking Lot Design: _

There is no current parking lot design development
standard with stormwater quality a consideration. This
will be a consideration when developing stormwater

- standards.

Porous Pavement:

There is no current porous pavement design
development standard with stormwater quality a
consideration.  This will be a consideration when
developing stormwater standards.

Open Space Design:
There is no program in place for open space design. This
will be a consideration when developing stormwater

standards.

2.2.2.2 Soil Erosion Conirol

Temporary Erosion Control Methods: Huntington has a
construction site erosion control program in pltace. No
work is allowed to begin on structures until the erosion
controt plan has been approved by Huntington. Follow-
up inspections of construction activity are performed by
the Huntington Engineering Depariment.

Temporary erosion control methods are a requirement of
the Part C plan. The current practices will be modified to
comply with the rule requirements.

Vegetative Erosion Conirol Methods: There are no
specific guidelings for vegetative erosion control
measures.

Vegetative erosion control methods will be a part of the
post construction erosion control plan that will have to be
developed as a part of Part C,

P:\2400\2454.00\Part B\For Submitta\SWQMP_Huntington.doc Page 16 of 40




2223 Structural Erosion Contro! Methods

iniet/Outlet Protection: Huntington requires riprap 1o be

used on all new construction sites outfalls. Iniet/Outlet

protection methods will be -a part of Huntington’s
* stormwater development standards.

2.2.2.4 Mitigation Measures

Slope/Siream Bank Stabilization: Huntington has mostly
limestone bottom ditches. Most of their stream banks are
inherently stable.

Stream Environment Enhancement: There have been no
stream environment enhancement projects.

Wetland Restoration: There have been no wetland
restoration projects.

Tree Replacement: Huntington has a tree maintenance
program. Huntington has been given the Tree City, USA
award. This tree replacement program may be inciuded
in the post construction Minimum Conirol Measure as a
part of Part C of this plan.

2.9.3 Structural BMPs - Stormwater Treatment
2.2.3.1 Infiltration Systems
On-Lot Infiltration: There are no known On-Lot infiltration

systems in Huniington. This will be a consideration in
Huntington’s stormwater development standards.

Infiltration Basin: There are no known Infiltration basins in |
Huntington. This will be a consideration in Huntington’s
stormwater development standards. .

Infiltration _Trenches: There are no known Infiltration
Trenches in Huntington. This will be a consideration in
Huntington’s stormwater development standards,

PAZ400\2454.00\Part B\For SubmittahSWQMP _Huntington.dos Page 17 of 40




2.2.3.2 Filtration Systems -

Filter Strips: There are no known or planned filter strip
areas in Huntington. Filter sirip planning and design will
be included in the post-construction MCM of Part C.

Dry Well: There are no known dry wells in Huntington.
Dry wells can be useful tools to drain small ponding
areas of water. Dry wells may be included in
Huntington’s stormwater development standards.

2.2.3.3 Constructed Wetlands

" Stormwater Wetlands: There are no known stormwater
wetlands in Huntington. Stormwater wetlands may be
included in Huntington’s stormwater development

- standards.

Wet Swales: There are no known wet swales in
Huntington. Wet swales may be included in Huntington’s
stormwater development standards.

2.2.3.4 Retention Systems

Retention Basin: There are 2 existing Retention areas (3
ponds) maintained by the MS4 entity in Huntington. One
area is located in Memorial Park, the other is located in
the industrial park area near Hauenstein Road. These
ponds include rip/rap in the overflow areas and siltation

areas.

Extended Storage Ponds: There are no known extended
storage ponds in Huntington. Extended storage pond
design may be included in Huntington's stormwater
development standards. ‘

2.2.3.5 Detention Systems

Detention Ponds: There are no known detention basins in
Huntington. Detention basin design may be included in
Huntington’s stormwater development standards.

Oversized Pipes: There are no known oversized pipes for
stormwater detention used in Huntington. Oversized
pipes may be included in Huntington’s stormwater

development standards.

P:\2400\2454.00\Part Bi-or SubmittahSWQMP_Huntington.doc Pags 18 of 40




Qil/Grit _Separators: There are no known oil/grit
separators used on the stormwater conveyance system
in Huntington. Qil/grit separators may be included in
Huntington’s stormwater development standards.

Dry/Wet Swales: There are no known dry/wet swales in
Huntington. Dry/wet swales may be included in
Huntington's stormwater development standards.

The location -of known structural BMPs is included on the MS4
Conditions Map, Appendix D.

2.3 Sensitive Areas

Sensitive areas are shown on the MS4 Conditions Map in Appendix D.
" The following summary evaluations describe the sensitive areas identified
for Huntington, Indiana.

2.3.1 Threatened and Endangered Species Habitats
'2.3.1.1 State Listed Species

The Indiana Natural Heritage Data Center maintains a
comprehensive listing of “elements of occurrence” for
state listed threatened and endangered species in the
State of Indiana. “Elements of occurrence” are
sightings documented during sensitive species surveys.
Specific habitat locations are not delineated for the
continued safety of the habitat. The State listing does
not provide any more detail than the Federal list about
the specific locations of these sensitive areas. For this
reason, a formal data base search was not performed.

2.3.1.2 Federally Listed Species

The Huntington Long Term Control Plan reveaied the
possible presence of several federally listed
endangered species in Huntington County. The U.S.
Fish and Wildlife Service specifically addressed the
following three species in Huntington County; mussels,
bats and bald eagles.

Mussels :

The Clubshell is a species of mussel federally listed as
endangered in Huniington County. While there are
significant shellfish beds on the Wabash River, the U.S,

PA2400\2454.00\Part B\For SubmittahNSWQMP_Huntington.doc Page 19 of 40




Fish and Wildlife Service reports no mussel beds in
Huntington County.

Bats

According to the U.S. Fish and Wildlife Service, bats
are assumed fo be present in Huntington County. The
assumption is based on the fact that Indiana falls in the
middie of “winter’ (hibernation) and “summer” bat
habitats, primarily due to the presence of undeveloped
(rural), forested areas within close proximity to water. .

The presence of a bat species that is either threatened
or endangered, has been 'confiimed along the
Salomonie River in Huntington County.

Bald Eagies : _
Huntington County is within bald eagles winter roosting

range. However, this designation is intended to protect
eagles winter roosts and carties no specific protection
order. Furthermore, the US Fish and Wildlife Service
has no recorded baid eagle nests in Huntington county.

2.3.2 Public Surface Water Supply Intake

Huntington obtains its drinking water from groundwater, therefore
there are no public surface water intakes.

2.3.3 Public Access/Full Body Contact Recreation Areas

The River Greenway, Elmwood Park and Forks of the Wabash
Park are located along the Little River. However, according to the
Huntington Long Term Control Plan (LTCP) there are no
permanent public access points promoting recreational use in the
stream (i.e. boat ramps, designated swimming areas, etc.).

2.3.4 Outstanding State Resource Waters

The waters of Huntington, Indiana are not among those identified
in 327 IAC 2-1-11(b) as “waters of the state that are designated
for exceptional use,” in 327 IAC 2-1-2(3) as “waters of high
quality” or in 327 IAC 2-1.5-19(b) as ‘limited waters and
outstanding state resource waters within the Great Lakes
System.”

The Wabash and Little Rivers are listed by the Natural Resources
Commission on the “Qutstanding Rivers List for Indiana,” the

P:A2400\2454.00\Part B\For Submittah\SWQMP_Hunfington.doc Page 20 of 4C




2.4

2.3.5

Wabash as the “State Legislated Wabash River Hetitage
Corridor” and the Little River as a tributary of said corridor. These
water resources are therefore “limited and outstanding state
resource waters within the Great Lakes System.”

Locally ldentified Sensitive Areas

There are no locally identified sensitive areas other than those
listed within the LTCP.

The U.S. Fish and Wildlife Service did not respond to a sensitive
area inquiry before the Stormwater Management Plan deadiine.
When information becomes available the plan will be updated.

Areas Having Reasonable _P_Ote_nti,alr, _fgr:;__;--fCaﬁsi'ng Water Quality

Probiems

The following summaries evaluate sensitive areas identified for
Huntington, Indiana.

2.4.1

Industrial Stormwater Discharges (Rule 6 Permit Holders)

Isolatek International

Isolatek International provided stormwater quality information from
two sampling events required for an NPDES General Permit for
stormwater. Sampling includes a grab (first flush) sample and

~ composite sample from two representative outfalls.

The pH readings are acidic but within the recommended 6 s.u. to
9.0 s.u. range standard for surface water. One TSS concentration
was above the 750 ppm standard for surface water quality.
CBOD and COD levels were consistently. low. Ammonia
parameters are low with nitrate/nitrite levels consistently below
the 10 ppm standard recommended for surface water.
Phosphorus levels range from 0.2 to 1.7 ppm exceeding both the
0.1 ppm surface water standard and AIMS data base annual
averages.

The following industries were not required to do stormwater
quality testing:

¢ Gladieux Processing, Inc.;

¢ (Great Northern;

+ Square D Company;

s Wabash Magnetics.

PA2400\2454.00\Part B\For SubmittahSWQMP_Huntingten.doc Page 21 of 40




2.4.2

The following industries did not respond to the stormwater quality
inquiry before the Stormwater Management Plan deadline;

Cambridge Industries;

Clarks Inc;

Eagle-Picher Plastics Division

H & W Sand & Gravel Corp.;
Hayes Lemmetz International;
Huntington Ready Mix inc.;
Ken-Koat Inc.;

Majco Building Special Ties L.P.;
Meridian Automotive;
Orton-McCollough Crane Co.;
Shuttleworth Inc; and

Vermont Castings Majestic Prod.

When information becomes available the plan will be updated.
Potential Sources of Contamination Inventory

The Huntington Well Field is located outside the City of
Huntington Corporate Limits. The majority of the “Potential
Sources of Contamination” (PSC) identified in the Huntington
Wellhead Protection Plan are outside of the MS4 area. The
following municipal properties have been identified as PSCs
within the MS4 area.

Table 2.4.2: WHPP PSC Summary

Name Location Contaminants

Huntington Street Bam 384 N Briant Street Fuels, Solvents, lubricants

Huntington Wastewater Treatment Plant | 20 Hitzfield St Wastewater Treatment

2.4.3

2.4.4

-Compilaint Data

There are no known instances of stormwater quality complaints
recorded within the City of Huntington.

Wastewater Treatment Plant

The wastewater ireatment facility is a Class IV, 7.5 MGD

~ activated sludge plant. The plant has two mechanically cleaned

coarse bar screens, two detritus-type grit tanks, four primary
clarifiers, six step-feed aeration basins, five secondary clarifiers,

PA2400\2454.00\Part B\WFor SubmittahSWQMP_Huntington.doc Page 22 of 40




2.45

2.4.6

effluent chlorination/de-chlorination and effluent metering. Sludge
treatment includes a primary anaerobic digester, a dissolved
oxygen air flotation sludge thickener, a secondary anaerobic
digester, and two biosolids storage tanks. Biosolids are land
applied on permitted agricultural land.

If the wet weather related flows are in excess of the wastewater

treatment plant's capacity, influent flow can be diverted
immediately after the two mechanical bar screens via internal
Combined Sewer Overflow Structure No. 002. This internal
combined sewer overflow is mixed with treated effiuent before
being discharged via Outfall 001.

The City of Huntington Water Pollution Control wastewater
treatment plant site has three stormwater inlets that are routed via
stormwater piping to the Little River for ultimate disposal. One
other storm inlet is tied into the grit channel at the head of the
plant. Area along the south side of the plant drains directly to the
Little River.

Salt Storage Facilities

Huntington has one salt storage facility, which is located at the
northwest comner of Briant and Webster Streets.

Parking Facilities Discharging to the MS4 Conveyance

System

2.4.6.1 Municipally Operated Parking Facilities

Municipally operated parking facilities of Huntington,
Indiana include the following:

Table 2.4.6.1: Municipally Operated Parking Facilities

No.

Name g Location

Street Bam Located at Briant & Jefferson Street

City/Library Lot | Located between Cherry & Poplar, North of Market St

County Jail State & Byron Street

PAZ4000\2454.00\Part B\For SubmittahSWQMP_Huntington.doc Page 23 of 40




2.4.6.2 Privately Operated Parking Facilities

Privately operated parking facilities within Huntington,
Indiana include the following: '

Table 2.4.6.2: Privately Operated Parking Facilities

No.

Name Location

Located North of McGahen & west-of

Huntington North High School | j e 0n Sireet.

East of Jefferson Sireet & north of

Kreigbaum Athletic Field Northcrest

Huntington Colk_age Bgt\gjen Guilford & Stultz Rd, south of

2.5

2.6

Areas with reasonable potential for causing water quality problems are
shown on the MS4 Conditions Map Locations within Appendix D.

Identificatibn of MS4 Open Ditch Conveyances and Receiving
Streams

The MS4 Opén Ditch Conveyances will be mapped according to the
schedule listed in Part C of this stormwater management plan.

The receiving streams characterized for the City of Huntington include:

o Littie River
¢ Wabash River
o Flint Creek on the North side of the City

Updated Data from the Notice of Intent (NOI)

2.6.1 Watersheds

There are no additional watersheds that have been added to the
list previously provided with the NOI. For reference, the list
previously provided in the NOI is as follows:

1. No. 05120101120050: Little River ~ Flint Creek

2. No. 05120101130030: Clear Creek Church

3. No. 05120101140010; Wabash River — Silver Creek — Nieman
Creek

4. No. 05120101090020: Wabash River — Huntington
Waterworks

PA240002454,00\Part Byor Submittah\SWQMP_Huntington.doc Page 24 of 40




2.6.2 Qutfalls

There are no known stormwater outfails identified.

2.7 Existing Water Quality Data

The foliowing are summaries of the water quality data received from the
sources identified in section 1.6. Some of the following receiving streams
are located outside of the MS4 entity, however they provide relevant
information pertaining to the evaluation of the quality of the waters of
Huntington, Indiana.

2.71 AIMS Data

Comprehensive testing of general chemical parameters and
metals has been performed along the Wabash River in
Huntington since 1991. The general chemistry parameters include
E. coli, pH, hardness and alkaliinity, solids, organic nutrient and
inorganic chemical contaminants.

The upstream sampling site is downstream from the Huntington
Waterworks Plant, within Huntington corporate limits were the
road meets the River's edge. The downstream sampling site is
located at the bridge on S.R. 105 north of Andrews.

2.7.1.1 Bacteriology

Trend Analysis

E. coli colony counts have demonstrated an overall
decrease during the study petiod except for a
downstream spike in 1997. It should be noted that,
after 1999 the sampling events decreased from monthly
to single annual sampling screens.

Upstream/Downstream Analysis